WISSELSTUKKEN
PIECES DE RECHANGE

VOOR POUR

OREZC



Parts List

GR481/GR581/GRb582

INDER
Fing. 1 ..... Gear Case
Fing. 2 ..... Gear Case (Inside, Outside)
Fing. 3 ..... Safety Cover
Fing. 4-1 ..... Wheel (GR481/GR531)
Ring. 4-2 ..... Wheel (GR532)
Fing. o .«.... Handle
Fing. 6 ..... Blade and Bag

Manufacturer ; OREC CO., LTD.
SOLE AGENT ; TECHNO GREEN LIMITED. OSAKA, JAPAN






Fig 1. Gear Case

Ref.

Parts No.

Parts Name

Quantity

531

w
(3%

BORIROSIO0S00

Gear Case Assembly

80-1020-101-00

Gear Case (Inside)

80-1020-103-00

Gear Case (OQutside)

89-3512-010150

Metal DBB 10.15

89-5121-102007

0i) Seal UEL0.20.7

83-1210-352-00

Thrust Washer 10X22X1.0

89-3511-012100

Metal DU 12.10.20F

0N F101_NO1ANA

QU "J1lol V0144

Nnev oo 1 Uno 14 A
Ull d€dl NLO.14.4

89-3511-015150

Metal DU 15.15.23F

89-3511-016150

Metal DU 16.15.24F

[ Woll [e 3 DN JFe ) FS2 1 -G VLR FNCY FUSN

89-5121-152607

0il Seal UE15.25.7

11

83-1020-349-00

Packing 10.5X18X1.6

89-1254-100143

Flange Bolt M10X1.25X14

13

80-1020-198-10

Lock Arm Bracket B

i4

89-1144-060223

iraera

20

80-1020-515-00

Universal Joint NC-10-37C1

21

80-1020-522-10

Drive Shaft (K) 97L

80-1020-525-00

Drive Shaft (H) 119L

80-1020-526-00

Drive Shaft (H) 133L

= [t ool oo [ =l oo s o [ro e e | o [ f = o= [0 1SS
=

ol L Lo ST ol L P P FRCT P FCY PRSPy JUIG R U NN PR PO PO
= I O e = e oo b= fro [ no frm [ s f e e s i [

anel el Laal 1 SS1 Kbl Lol Rl B TNC] Pl FNOR FARY Y Ry PR SN PP IO IS oo

el Lt el INSTROR] Fed EE Bl (NG SN INCE INCY SN Ry PR SN FUNDY UG FOOPY PO P

ol ol el X Hob] Bl PR Rl NG PSR PCY FNCY [SS0Y PP PRI UG U RN (RO PO

Remarks ; P ....
C....
B....

Push Type
With E/G Brake
With B.B.C.




E. Fiq 2




Fig 2.

Gear Case (Inside, Outside)

Quantity
481 531 532
Ref. Parts No. Parts Name C| B C|] Bl C| B
1 83-1020-351-00 | Thrust Washer 10X18X1 21 20 21 21 21 2
2,4 80-1020-115-10 | Pinion Bevel & Bevel Gear Assy 11 11 1 11 1) 1
2 80-1020-116-10 | Pinion Bevel 1y 111 1)1
3 83-1020-355-00 | Thrust Washer 12X24X1 Ly 1) 1] 1)1
4 80-1020-117-10 | Bevel Gear 53-tooth 1 1] 1 1 1 |
5 80-1020-119-10 | Cluteh for Drive 111 1) 1)1
8 80-1020-118-20 | Main Shaft PIRIRIENIEED
7 83-1020-363-00 | Thrust Washer 16X24X1 21 21 20 21 21 2
8-9 80-1020-125-10 | Gear Assy (Low and High) Ly 1 1) 1) 1)1
| 8 80-1020-123-10 | Gear (lLow) 1 1 1 1 1 1
"9 180-1020-121-10 | Gear (High) 11l 111
10 80-1020-161-00 | Shaft Spring 101171 111
11 80-1020-108-00 | Change Guide 1P 1y 1) 1) 1)1
12 83-1020-107-00 | Change Shaft TE1h bbb
13 83-1020-361-00 | Thrust Washer 15X24X1 21 21 21 21 20 2
14 80-1020-148-30 | Axle Gear Ly 11 1) 17 1
15 80-1020-146-00 | Axle 10 14 10 1] 1] 1
80-1011-461-00 | Axle VP
16 83-1020-157-00 | Spring Pin 5X25 L1 1] 11 111
17 80-1020-113-00 | Clutch Fork 11010 1] 1)1
18 80-1020-153-10 Clnteh Arm 1 1 11 1 1
19 89-1113-060123 | Bolt 8T MBX12 1 1 1) 1) 1} 1
20 80-1020-106-00 | Shaft Arm 1] 11 10 1] 1
21 80-1020-193-10 | Change Arm 10 1) 1] 1 1)1
22 89-1144-060253 | Bolt & PW SW Assy MBX25 1 11117 1] 1
23 83-1020-198-00 | Square Nut M8 T 1 1] 1) 1)1
24 89-2142-050250 | Spring Pin 5X25 21 21 21 2] 2] 2




C. Fi33

xA/

\ﬁ/ w//
\\J

)

. < |
/Mn\»ﬁ



Fig 3. Safety Cover
Quantity
481 531 532 |
Ref. Parts No. Parts Name Pl CI Bl C| B} C| B
1 80-1010-731-00 { Cover (Body) 480 1] 111
80-1022-731-00 | Cover (Body) 531 1y 11 1) 1
2 80-1010-714-00 | Guide 480 11 111
80-1022-714-00 { Guide 531 1 ] 1 1
3 R3-1020-143-00 | Tapning Bolt MRXIR 31303
83-1020-148-00 | Tapping Bolt MBX14 3131 31 3
4 80-1010-741-00 | Under Guide 480 21 21 2
) 89-1133-060163 | Bolt & PW SW Assy M6X16 41 41 4
8 89-1511-060043 | Nut M6 41 4] 4
7 80-1022-748-00 | Ajustment Plate for Rear Wheel(R) 1 1) 171
8 80-1022-747-00 | Ajustment Plate for Rear Wheel(l.) 111
0 = R R mEe | BsRE G 4 ' AN B
10 89-1541-060003 | Nut SW M6 441 41 24 2
11 80-1022-745-00 | Ajustment Plate for Front Wheel 21 2
12 83-1113-060143 | Bolt 8T M6X14 41 4
13 89-1541-060003 | Nut SW M6 41 4
14 80-1020-207-10 | Rear Cover Shaft 111y 11 1111
15 80-1020-753-00 { Rear Cover Spring 11 111111
i0 8U-1022-701-00 | Rear Cover 1 i 1 1 i 1 1
17 80-1020-705-30 | Lock Arm Bracket A 1 1) 10 1] 1] 1
18 89-1132-080253 | Bolt SW M8X25 21 2 2] 21 2} 2
19 89-1511-080043 | Nut M8 21 21 2 2| 2] 2
20 80-1020-707-20 | Lock Arm 10 1 1] 1§ 111
21 89-2131-080002 | Snap Pin 8 10 1) 1) 1) 1)1
22 80-1020-733-00 | Front Cover Gear Case 11111
B0-1022-733-00 | Gear Case Gover (H) : 1 1 1 1
80-1022-734-00 | Gear Case Cover (K) 1] 1) 1] 1
23 80-1020-735-00 | Rear Cover Gear Case 111411
24 80-1020-736-00 | Stabilizer for Rear Cover 1] 1 1
25 89-1162-050163 | Tapping Screw 5HX16 21 21 2
26 80-1024-852-00 | Spacer 6%10 11 1
27 | 83-1515-148-00 | Tapping Bolt HBX22 1] 1
28 89-1133-100503 | Bolt & PW SW M10X50 (K) 31 3| 341 3] 3] 3} 3
29 83-1020-116-00 | Bolt 5/16-24X45UNF (1) 20 24 20 21 21 241 2
30 89-1750-080003 | Spring 8 () 20 20 2 2] 2} 2| 2
31 80-1010-788-00 | Engine Setting Bolt b by ey by d
32 89-1750-100003 | Spring Washer 10 (H) 111t 1p 11
33 89-1711-100003 | Spring 10 (H) 1y 1 1 1
34 80-1020-721-00 | Honda Fngine Setting Stay (I) 1y 11111l
35 83-1020-148-00 | Tapping Bolt M6X14 20 21 21 21 2 2| 2
36 83-1310-191-00 | Nut M8 (I) 11 1] 1] 1) 1] 1
37 80-1020-902-00 | Lable T 1) 1f 1) 1] 1411
38 80-1020-926-00 | Danger Lable 21 21 2
: 80-1020-927-00 | Danger Lable 21 2| 21 2
39 80-1020-907-00 | Step Lable 1 11 11 1 11 1 -1
a0 R0-1020-328-00 | Notice lLable (Plug) L S T U A U B O O
4] 80-1022-909-00 | Notice Lable (Cover) 1 1 1y 111 111
42 80-1020-929-00 | Notice Lable (Cover) 17 11 1) 1] 1] 1] 1




Fig4- |

0.

15(16)




Fig 4-1. Wheel (GR481/531)
Quantity
481 531 532
Ref. Parts No. Parts Name Pl C|{ Bl C| B| C
1 80-102i-404-10 | Front Wheel Arm (Left) bbb 1t 1
2 80-1021-405-10 | Front Wheel Arm (Right) 1y 1) 1) 111
3 80-1020-424-10 | Front Wheel Arm Stopper 20 21 2
80-1022-424-00 | Front Wheel Arm Stopper 21 2
4 80-1020-426-10 | Grip 20 21 21 2} 2
5 80-1020-406-10 | Arm Bolt 20 2] 21 24 2
6 83-1020-395-00 | Washer 8X12X0.8
7 89-1551-080003 | U-Nut M3 21 27 2127 2
8 83-1022-369-00 | Washer 12 21 24 21 21 2
g-10 | 80-1022-421-00 | Front Wheel Assy 21 2 21 21 2
9 80-1022-407-00 | Front Wheel 20 21 21 2 2
10 80-1022-431-00 | Bearing KL-4.12 41 4] 4] 41 4
11 89-1713-080003 | Washer 8 20 21 21 2] 2
12 89-1541-080003 | Nut SW M8 201 21 21 2] 2
13 80-1022-441-00 | Wheel Cap AR AN ARAN:
15 80-1020-414-20 | Rear Wheel Arm (Left) 1] 1] 1
80-1022-414-00 | Rear Wheel Arm (Right) 111
16 80-1020-415-20 | Rear Wheel Arm (Left) 1111
80-1022-415-00 | Rear Wheel Arm (Right) 111
17 R0-1022-425-00 Rear Wheel Arm Stopper YA 21 2 2 2
18 80-1020-426-10 | Grip 20 21 2| 21 2
19 80-1020-406-10 | Arm Bolt 201 20 21 21 2
20 89-1551-080003 | U-Nut M8 20 20 21 24 2
21 83-1020-987-00 | Bearing ND-02S 20 2 21 21 2
22 80-1020-433-00 | Coned Disc Spring 21 21 21 2
23 80-1020-458-00 | Ratchet Assy (Left) Mg 1 1 1L
24 801020 450 00 1 Barchet Assy (Right) 1 1 1 1
25,27 180-1022-421-00 | Front Wheel Assy 2
25 | 80-1022-407-00 | Front Wheel 2
27 80-1022-431-00 | Bearing Kl.-4.12 4
26-97 1 80-1022-422-00 | Rear Wheel Assy 21 21 21 2
25 80-1022-408-00 | Rear Wheel 21 21 21 2
26 80-1020-409-00 | Clutch Guide 21 21 21 2
7 §0-1022-432-00 | Bearing KL-4.15 20 20 21 2
28 89-1713-080003 | Washer 8 201 21 21 21 2
29 89-1132-080203 | Bolt SW M8X20 20 20 2 21 2
30 80-1022-441-00 | Wheel Cap 21 21 21 2] 2

Remark ; Push Type

(25, 27) Front Wheels are used for Rear Wheel




\y D S
4 ~—
V4 L @WM//
, > A.V{\\v
0

NS,

AW &




Fig 4-2. Wheel (GR532)
Quantity
481 531 32
Ref. Parts No. Parts Name C{ B C{ B
i 80-1023-405-00 | Front Wheel Arm
2 80-1023-742-00 | Arm Bush

5
cCl B
1 1
41 4
3 83-1020-148-00 | Tapping Bolt MBX14 41 4
4 83-1022-368-00 | Washer 12 21 2
5-6 | 80-1022-421-00 | Front Wheel Assy 21 2
5 80-1022-407-00 | Front Wheel 21 2
6 80-1022-431-00 | Bearing KL-4.12 41 4
7 89-1713-080003 | Washer 8 21 2
8 89-1541-080003 | Nut SW M8 21 2
g9 80-1022-441-00 [ Wheel Cap 21 2
10 80-1023-415-00 | Rear Wheel Arm 1] 1
11 80-1022-425-00 | Rear Wheel Arm Stopper 11 1
12 80-1020-426-10 | Grip 1] 1
13 [ 80-1020-406-10 | Arm Bolt 21 2
14 | 89-1551-080003 | U-Nut M8 2] 2
15 83-1020-987-00 | Bearing ND-02S 21 2
16 80-1020-433-00 | Coned Disc Spring 21 2
17 80-1020-458-00 | Ratchet Assy (Left) 11 1
18 80-1020-459-00 | Ratchet Assy (Right) 11 1
19-21 | 80-1022-422-00 | Rear Wheel Assy 21 2
19 80-1022-408-00 | Rear Wheel 21 2
20 80-1020-409-00 | Cluteh Guide 2] 2
21 80-1022-432-00 | Bearing Kl.-4.15 21 2
22 89-1713-080003 | Washer 8 21 2
23 89-1132-080203 | Bolt & PW SW M8X20 21 2
24 180-1022-441-00 | Wheel Cap 2| 2
25 80-1023-416-00 | Bar 11 1
28 RSO0l R S e ) 27 2
27 89-2521-000083 | Stop Ring E 21 2
28 80-1023-417-00 | Spring 1] 1




Fy-§



b

[

e, @ wEw andaf A4
PO

0 KO - Ni 8 -9 g . e
Fig. 5 Handle
Quantity
481 531 532
Ref. Parts No. Parts Name P{ C| B| C| Bf C| B
1 80-1022-201-00 | Setting Plate for Handle 21 21 21 21 2] 21 2
2 89-1113-080253 | Bolt 8T M8X25 20 20 21 2} 21 21 2
3 89-1711-080003 | Washer 8 41 41 41 41 4] 4] 4
4 89-1750-080003 | Spring Washer 8 41 4] 41 41 4] 4] 4
5 89-1571-080043 | Cap Nut M8 A 4] 4 4] 4] 4] 4
6 80-1022-221-00 | Handle B 1 1 1
R0-1022-224-00 | Handle C 111 1 1
7 89-1412-080403 | Bolt M8X40 21 2 21 24 21 21 2
8 89-1711-080003 | VWasher 8 20 20 2] 21 21 21 2
9 80-1020-228-10 | Nob Nut M8 21 2 21 21 21 21 2
10 80-1020-261-00 | Throttle Lever (X) 11y 1) 11171
80-1020-265-00 | Throttle Lever (H) QON. 111131l
11 80-1020-264-00 | Control Washer i 1 1 1 1) 1) 1)1
12 1'80-1020-282-00 1 Control Shaft Spring 11t 1t 1yl
13 89-1711-120003 | MWasher 12 11y 1) 1111l
14 80-1020-262-00 | Control Shaft 1 1] 1y 1111
15 80-1028-260-00 | Change Lever 1) 1 1 1) 11
16 80-1020-270-00 | Inner Collar ] 1 ] 1 111
17 89-1133-080303 | Bolt & PW SW M8X30 b1 1] 1)1yl
89-1133-080163 | Bolt & PW SW M8X16 1
10 A= HEAy= 28 = Tadieel CaleR 111l 11 1 | g
19 89-1181-050123 | Tapping Screw 5X12 20 21 2 21 21 2| 2
—=20 80-1022-241-00 | Drive Lever 1y 1y 1t 1) 111
21 80-1022-251-00 § Blade E/G Lever 17 1] 1 1] 1} 1
22 80-1022-951-00 | Spacer 8X13 201 21 241 21 21 2
23 83-1022-952-00 | Throttle Wire (K) 11y 1 1) 1f 1y 1
83-1022-955-00 { Throttle Wire (H) oo~ . 1 1
24 83-1022-945-00 | Blade Wire IR I R
83-1022-058-00 | E/G Brake Wire (K) Swdon \Queg . 1 1 )
25 80-1021-968-10 | Blade Spring VB 1111111
26 80-1010-717-00 | Blade Wire Setting 1 1 1
27 | 89-2181-080162 | Pin 6X16 1 1 1
28 89-1711-060002 | Washer 6 1 1 1
29 89-2120-200152 | Split Pin 2X15 1 1 1
30 83-1022-932-00 | Drive Wire VRSO i i) 1y 1 i i
31 [ 80-1020-966-10 | Drive Clutch Spring—» ez e’ 1 1] 1 1p 1)1
32 83-1022-936-00 | Drive Change Wire U\ - R
33 80-1020-969-00 | Change Return Spring 1 1) 1) 1 141
34 80-1020-967-00 | Drive Change Spring 1) 1) 1 111
35 83-1415-718-00 | Wire Band 20 20 21 21 21 21 2
36 80-1020-911-00 | Throttle Lable (K) 1) 1y 1yl
80-1020-913-00 | Throttle Lable (H) 10 1] 1) 1) 1] 1
37 80-1020-912-00 | Change Lable 1 1 1 1y 171
38 80-1020-903-00 | Lable (Small) 11y 1] 1] 111







Figf FL—FQeENyy

I p:
BE % = Booom & _481 53I532 m o
5| Hdade da
1| 80-1020-044-00 |5 B.Chs- (K) 2950 1 11 [ HFciB0v
21 80-1020-943-00 [B.B.C ASY (K) I 11 | 1rc1s0y
31 80-1020-892-00 ¥ B4~ 4%16 (X) I {1 | 1rc150y
4] 83-1610-321-00 |t $x 10%368%4.5 (X) noba Frecigoy
5188-1750-100003 "3 & 10 () 071 | iFcisoy
61 83-1020-118-00 [ A& " m 3/8-24x32UNF (X) Iy | 1rctsoy
71 80-1020-871-00 p39#Y3-u0"% (H) 2 17 | 26XV120-6GXYV160
81 80-1020-872-00 h5- (H) 2 |2 26XV120-GXV160
81 83-1020-148-00 [ A 377" 540 KBx14 (1)) 4 |2 | 26XV120-GXV160
10| 80-1020-874-00 R3AryI9¥~ 2243253 (H) 1 (1 | 1GXV120-GXV180
117 60-1020-875-00 F ~na 79297 (H) , 11 1GXY120-GXV160
121 80-1020-876-00 j2vbu-n7 b=+ () A"7yys™ {T ¥ of 1| 1eKv120-6XV160
131 80-1020-877-00 [& " =nyi-4- (1) Il | 1exv120-6xXV160
141 80-1020-878-00 7"V-%5"¢x) (H) 7" 3vatt Il | 6xv120-6Xvis0
15 1 80-1020-879-00 [7"7vx () 313 | 36XVI20-GXV160
18] 80-1020-881-00 " L-4n"% (1) 3 13 | 36XV120-GXV160
171 80-1020-882-00 [ L-3 e &b b (u) 3 13 | 36KViZ0-GXViso
18 1 80-1020-882-00 |2 B %- 4x18 (1) I 1GXY120-GXY160
191 80-1020-883-00 %“547“%“41¢ (H) Iy 1 16xv120-GXV180
20 | 80-1020-884-00 (" y7 w5 428 (H) 7 ;/sz L] IGXY120-GXV180
211 80-1020-885-00 {7"»%2 (1) 2 17 | Z6XV120-GXV1860
221 80-1020-886-00 P3y$n"2 (1) 1110 | 1eXv120-GXV160
23 | 80-1020-887-00 7 L-R"$NA"~ (1) A"TYus 4t L b T ueyvi2o.ayvien
24| 80-1020-888-00 [3 =-pa"7yy™ (1) BERE 1GXV120-6XV160
25 | 83-1020-323-00 (#5 4 10%30%4.5 (H) 411 | l6XV120-6XV160
28 | 89-1754-100262 ﬂ¥4T&"LF HIO*I.ZS*ZS (b1 [ 1| 16XvI20-6XV160
271 80-1020-843-00 17" L=+ 20 =¥~ 7l (H) DY Y| 16XVI20GXYV160
28 | 80-1020-808-00 {7 L}~ 7T7¢7rby~ (k) 30L LLory L Feisov
80-1020-816-00 {7"V~+"7"977085- (H) 200 |1 0 |1 |1 GXY120-GXV160
25 | 80-1020-852-00 [4: F%- 4%16 U IS |
30 | 80-1020-833-00 [7"V=}"7 357017 (K) w1 fre1soy
80-1020-837-00 [77V=1"7"359} 31 (1) Iof4 |1 6xv120-6XV160
311 89-1852-280001 mar~3 128 LUy |1
32 1 80-1020-807-10 [7"V-1"7" 349k S L N | I
33 | 89-2151-040150 |9t 4F%=(H27h) 4%15 (K) YU i1 1 [FeLsoy
88-2151-040000 ISt #7 %~ (nhzn) 4xQ (1) DU 0N O@Rvieo-axvied
341 80-1020-835-00 7 p-p"7 757F#Fx.(K) | I O I T Y
80-1020-836-00 7"V=F"7"999M 0 2 (H) 111§l [GXv1i20-GXvi60
35 | 89-1750-100003 " ipds & 10 dunyry |t
36 | 83-1020-115-00 [N Ad b 378-24x50u88 () 1 11l L1l lrcisoy
89-1254-100402 [ 4F& Ak H10%1.25%40 (H) I |1 |1 6Xv120-6XV160
37 | 80-1022-845-00 |77 b~} 34" <= 34 (X) - 111y 1 drcisoy
80-1022-845-00 (7"b=b"2A" =¥~ 3} (H) 1 1 I 16XY120-GXY160
38| 80-1010-821-10 |77 b-}" 480 PNy




Figt 7TL—F&RN#ENyS

0 |

FC150Y
GXV120-GXV160
FC150V
GXV120-GXV160
FC150V
GXV120-GXV160
GXV120-GXV160

R -

o # 5 # ) C 481 | 531 537

&5 ' HOQBqBQgHQ

38 80-1020-821-10 |77~} 530 - TN

35| 86-1711-300005 il 10 (K) 22322147
89-1711-100003 P& 10 (1) 212 12

40 | 88-1750-100003 p 3B 10 (K) 272422292
88-1750-100003 p 3p @ 10 (1) 214 |2

41| 89-1113-100253 DS AS HH(8T) M10%25 (K) | 222722 2 2
89-1113-100253 15X Ad " wb(8T) M10%25 (H) 4 12 |12

89-1254-100252 [ 4870t M10%1.25%25 (H) | 2 14 12

42 | 80-1022-851-00 WL B A"7)771-4 gLyt

43 | 80-1022-854-00 p"227 7 b=} piyyn

44 | 80-1020-854-00 W32 7L~ R Y Wy

45 | 80-1022-855 00 Pl #A"9” IRERRBEE

MEMO




